3364

NOTICES
DEPARTMENT OF BANKING

Actions on Applications

The Department of Banking (Department), under the authority contained in the act of November 30, 1965 (P. L. 847,
No. 356), known as the Banking Code of 1965; the act of December 14, 1967 (P. L. 746, No. 345), known as the Savings
Association Code of 1967; the act of May 15, 1933 (P. L. 565, No. 111), known as the Department of Banking Code; and
the act of December 9, 2002 (P. L. 1572, No. 207), known as the Credit Union Code, has taken the following action on
applications received for the week ending June 10, 2008.

BANKING INSTITUTIONS

Voluntary Dissolutions

Date Name of Bank Action
6-5-2008 Valley Forge Trust Company Certificate of Election to Dissolve filed with
[...]
(Sew) Sewer Authority Newville Borough 7-B

99 Cove Alley

Newville, PA 17241
Northwest Region: Water Management Program Manager, 230 Chestnut Street, Meadville, PA 16335-3481.

NPDES No. County & Stream Name EPA Waived
(Type) Facility Name & Address Municipality (Watershed #) Y/N ?
PA0239208 Catherine M. and John A. Mcintyre Clearfield Township UNT to Little Buffalo Run Y
2510 Old Route 422 East Butler County 18-F
Fenelton, PA 16034-9404
PA0222496 Summerville Borough Summerville Runaway Run Y
Municipal Authority Borough 17-C
P. O. Box 278 Jefferson County

Summerville, PA 15864-0278

Il. New or Expanded Facility Permits, Renewal of Major Permits and EPA Nonwaived Permit Actions

Southeast Region: Water Management Program Manager, 2 East Main Street, Norristown, PA 19401.

NPDES Permit No. PA0058637, Industrial Waste, Moyer’s Chicks, Inc., 266 East Paletown Road, Quakertown, PA
18951. This proposed facility is located in Richland Township, Bucks County.

Description of Proposed Action/Activity: Approval for the renewal to discharge 15,000 gpd of noncontact cooling water
into a UNT to Morgan Creek in Watershed 2D.

NPDES Permit No. PA0055395, Sewage, Green Top Park, Inc., 2465 Milford Square Pike, Quakertown, PA 18951.
This proposed facility is located in West Rockhill Township, Bucks County.

Description of Proposed Action/Activity: Approval for the renewal to discharge treated sewage into a UNT to Tohickon
Creek in Watershed 2D.

NPDES Permit No. PA0058041, Sewage, Limerick Township Municipal Authority, 529 King Road, P. O. Box 29,
Royersford, PA 19468. This proposed facility is located in Limerick Township, Montgomery County.

Description of Proposed Action/Activity: Approval for the renewal to discharge treated sewage from Possum Hollow STP
to the Schuylkill River in Watershed 3D.

NPDES Permit No. PA0031178, Sewage, Melody Lakes Management, LLC, 1045 North West Boulevard, Lot 600,
Quakertown, PA 18951. This proposed facility is located in Richland Township, Bucks County.

Description of Proposed Action/Activity: Approval for the renewal to discharge treated sewage into a UNT to Tohickon
Creek in Watershed 2D.

Southcentral Region: Water Management Program Manager, 909 Elmerton Avenue, Harrisburg, PA 17110, (717)
705-4707.

NPDES Permit No. WQG01280801, Sewage, John L. Cover, 8337 McClays Mill Road, Newburg, PA 17240. This
proposed facility is located in Lurgan Township, Franklin County.

PENNSYLVANIA BULLETIN, VOL. 38, NO. 25, JUNE 21, 2008



3390 NOTICES

Description of Proposed Action/Activity: Construction/Operation of a small flow sewage treatment system to serve their
single-family residence adjacent to 8337 McClays Mill Road.

NPDES Permit No. 2107408, Sewage, Newville Borough Water and Sewer Authority, 99 Cove Alley, Newville,
PA 17241. This proposed facility is located in Newville Borough, Cumberland County.

Description of Proposed Action/Activity: Construction/Operation consisting of: addition of BNR treatment through
construction of wastewater screens, two SBR’s, UV disinfection and construction of Treatment Unit No. 1 to aerobic
digester.

Northcentral Region: Watershed Management Program Manager, 208 West Third Street, Williamsport, PA 17701.

PA0229105, CAFO, SIC 0213 and 0251, Garreau Farm, 318 Black Run Road, Lewisburg, PA 17837. This existing
facility is located in Buffalo Township, Union County.

Description of Proposed Activity: Garreau Farm is an existing finishing swine and poultry—broiler farm, totaling 479.5
Animal Equivalent Units.

The water body nearest to this facility is Black Run in the Buffalo Creek Watershed (SWP-10C) which has a designated
use of HQ-CWF.

Except for the chronic or catastrophic rainfall events defined as over 25 year/24 hour rain storms, the CAFO permit is a
nondischarge NPDES permit. Where applicable compliance with 40 CFR Federal effluent limitation guidelines is
required. The permit requires no other numeric effluent limitations. Compliance with the Pennsylvania Nutrient
Management Act and The Clean Streams Law constitutes compliance with State narrative water quality standards.

In addition to the effluent limits, the permit contains the following major special conditions.

Compliance with the Farm’s Nutrient Management Plan.

Compliance with the Farm’s Preparedness, Prevention and Contingency Plan.

Compliance with the Farm’s Erosion and Sedimentation Control Plan for plowing and tilling.
Erosion and Sedimentation Control Plan requirements for stormwater during construction activities.
Animal mortality handling and disposing requirements.

Certification requirements for manure storage facilities.

Requirements for storage of feed and other raw materials.

Best Management Practices requirements.

ONorwONE

The EPA waiver will not be in effect.

PA0233544, CAFO, SIC 0213, Cleveland Pork, 182 Center School Road, Elysburg, PA 17824. This existing facility is
located in Cleveland Township, Columbia County.

Description of Proposed Activity: Cleveland Pork is a proposed finishing swine farm, totaling 580.24 Animal Equivalent
Units. The farm will have a single underbarn manure storage facility with a usable capacity of 1,486,000 gallons.

The water body nearest to this facility is a UNT to Mugser Run in the Roaring Creek Watershed (SWP-05E) which has
a designated use of HQ-CWF.

Except for the chronic or catastrophic rainfall events defined as over 25 year/24 hour rain storms, the CAFO permit is a
nondischarge NPDES permit. Where applicable compliance with 40 CFR Federal effluent limitation guidelines is
required. The permit requires no other numeric effluent limitations. Compliance with the Pennsylvania Nutrient
Management Act and The Clean Streams Law constitutes compliance with State narrative water quality standards.

In addition to the effluent limits, the permit contains the following major special conditions.

Compliance with the Farm’s Nutrient Management Plan.

Compliance with the Farm'’s Preparedness, Prevention and Contingency Plan.

Compliance with the Farm’s Erosion and Sedimentation Control Plan for plowing and tilling.
Erosion and Sedimentation Control Plan requirements for stormwater during construction activities.
Animal mortality handling and disposing requirements.

Certification requirements for manure storage facilities.

Requirements for storage of feed and other raw materials.

Best Management Practices requirements.

Minimum 7 inch freeboard requirement.

©CoNoA~LNOE

The EPA waiver will not be in effect.
Northwest Region: Water Management Program Manager, 230 Chestnut Street, Meadville, PA 16335-3481.

NPDES Permit No. PA0222437, Sewage, PEC Management, 1250 Tower Road, Erie, PA 16505. This proposed
facility is located in East Lackawannock Township, Mercer County.

Description of Proposed Action/Activity: New NPDES permit for an existing discharge of treated sewage.

NPDES Permit No. PA0034738, Sewage, Coolspring, Inc., 835 Perry Highway, Mercer, PA 16137. This proposed
facility is located in East Lackawannock Township, Mercer County.

Description of Proposed Action/Activity: This application is for a new (Part 1) Permit for a treated nonmunicipal sewage
discharge.

PENNSYLVANIA BULLETIN, VOL. 38, NO. 25, JUNE 21, 2008



NOTICES 3391

1. WQM Industrial Waste and Sewerage Actions under The Clean Streams Law (35 P. S. 88 691.1—691.1001)

Northeast Region: Water Management Program Manager, 2 Public Square, Wilkes-Barre, PA 18711-0790.

WQM Permit No. 5408401, Sewerage, Wayne Township Municipal Authority, P. O. Box 97, Friedensburg, PA
17933. This proposed facility is located in Wayne Township, Schuylkill County.

Description of Proposed Action/Activity: Issuance of Water Quality Management Permit for the construction of a gravity
sanitary sewage collection system to service the Route 443—Long Run Corridor area.

Northcentral Region: Water Management Program Manager, 208 West Third Street, Williamsport, PA 17701.

WQM Permit No. 1907401, Sewage 4952, Municipal Authority of the Town of Bloomsburg, 301 East Second
Street, Bloomsburg, PA 17815. This proposed facility is located in Town of Bloomsburg, Columbia County.

Description of Proposed Action/Activity: The applicant proposes to flood proof and renovate their existing sewage plant
for nitrogen and phosphorus removal.

Northwest Region: Water Management Program Manager, 230 Chestnut Street, Meadville, PA 16335-3481.

WQM Permit No. 3796401, Sewerage, New Castle City Sanitary Authority Lawrence County, 110 East
Washington Street, New Castle, PA 16101. This proposed facility is located in City of New Castle, Lawrence County.

Description of Proposed Action/Activity: This is an addition of a Rotary Drum Thickener for Waste Activated Sludge at
the New Castle Sanitation Authority Wastewater Treatment Plant.

WQM Permit No. WQGO018622, Sewerage, Marjorie A. Wallace, 202 North Skytop Road, Edinboro, PA 16412. This
proposed facility is located in Washington Township, Erie County.

Description of Proposed Action/Activity: A single Residence Sewage Treatment Plant.
Southeast Region: Water Management Program Manager, 2 East Main Street, Norristown, PA.

WQM Permit No. 4608403, Sewerage, Whitemarsh Township, 616 Germantown Pike, Lafayette Hill, PA 19444,
This proposed facility is located in Whitemarsh Township, Montgomery County.

Description of Action/Activity: The removal and replacement of existing belt filter press and associated appurtanences.

WQM Permit No. 1508404, Sewerage, Upper Uwchlan Township, 140 Pottstown Pike, Chester Springs, PA 19425.
This proposed facility is located in Upper Uwchlan Township, Chester County.

Description of Action/Activity: Reconstruction and continued operation of existing treatment plant with a new
Membrane Bioreactor. The reconstruction system will have design capacity of 15,000 gpd.

WQG02-230809, Sewerage, Middletown Township Sewer Authority, 1082 Bethel Road, Boothwyn, PA 19061. This
proposed facility is located in Bethel Township, Delaware County.

Description of Action/Activity: Construction and operation of a pump station and sewer extension.

WQM Permit No. 4605410, Amendment, Sewerage, East Norriton-Plymouth-Whitpain Joint Sewer Authority,
200 Ross Street, Plymouth Meeting, PA 19462. This proposed facility is located in Plymouth Township, Montgomery
County.

Description of Action/Activity: A new headworks building two new influent fine screens, a manual bar rack, two new
grit chambers, conversion of gas chlorine to sodium hypochlorite generation, a new secondary clarifier, a centrifuge,
replacement of three return activated sludge pumps and a scum pump station.

WQM Permit No. 4607411, Sewerage, Hatfield Township Municipal Authority, 3200 Advance Lane, Colmar, PA
18915. This proposed facility is located in Hatfield Township, Montgomery County.

Description of Action/Activity: Construction and operation of a new pumping station.

WQM Permit No. 1586408-T2, Transfer, Sewerage, Little Washington Wastewater Company, Inc., 762 West
Lancaster Avenue, Bryn Mawr, PA 19010-3489. This proposed facility is located in Willistown Township, Chester
County.

Description of Action/Activity: Permit transferred from Deerfield Knoll Home Association.

WQM Permit No. 4608401, Sewerage, Upper Gwynedd Township, 261 Township Road, North Wales, PA 19454.
This proposed facility is located in Upper Gwynedd Township, Montgomery County.

Description of Action/Activity: Construction of effluent filtration.

WQM Permit No. 4607408, Sewerage, Little Washington Wastewater Company, 762 West Lancaster Avenue, Bryn
Mawr, PA 19010-3489. This proposed facility is located in Upper Merion Township, Montgomery County.

Description of Action/Activity: Sewers, pump station, force main and collection system to serve a proposed mixed use
development.

IV. NPDES Stormwater Discharges from MS4 Permit Actions

V. NPDES Waiver Stormwater Discharges from MS4 Actions

VI. NPDES Discharges of Stormwater Associated with Construction Activities Individual Permit Actions

PENNSYLVANIA BULLETIN, VOL. 38, NO. 25, JUNE 21, 2008



3392

Southcentral Region: Water Management Program Manager, 909

705-4707.

NPDES
Permit No.

PAI-0328-06-006

PAI1-0305-07-004

Applicant Name & Address
Divinity Investments, LLC

Bob Hickery
P. O. Box 1180

NOTICES

County
Berks

Chambersburg, PA 17201

Steckman Ridge, LP
890 Winter Street

Suite 300

Bedford

Waltham, MA 02451

Municipality
Antrim Township

Monroe Township

Elmerton Avenue, Harrisburg, PA 17110, (717)

Receiving
Water/Use

Muddy Run
HQ-CWF

Sideling Hill
Creek—Shaffer
Run

EV-HQ

VII. Approvals to Use NPDES and/or Other General Permits

The EPA Region Il Administrator has waived the right to review or object to this permit action under the waiver
provision 40 CFR 123.23(d).

List of NPDES and/or Other General Permit Types

PAG-1
PAG-2
PAG-3
PAG-4
PAG-5
PAG-6
PAG-7
PAG-8

PAG-8 (SSN)
PAG-9

PAG-9 (SSN)
PAG-10
PAG-11
PAG-12
PAG-13

General Permit for Discharges From Stripper Oil Well Facilities
General Permit for Discharges of Stormwater Associated With Construction Activities (PAR)
General Permit for Discharges of Stormwater From Industrial Activities
General Permit for Discharges From Small Flow Treatment Facilities
General Permit for Discharges From Gasoline Contaminated Groundwater Remediation Systems
General Permit for Wet Weather Overflow Discharges From Combined Sewer Systems (CSO)
General Permit for Beneficial Use of Exceptional Quality Sewage Sludge by Land Application

General Permit for Beneficial Use of Nonexceptional Quality Sewage Sludge by Land Application to
Agricultural Land, Forest, a Public Contact Site or a Land Reclamation Site

Site Suitability Notice for Land Application Under Approved PAG-8 General Permit Coverage

General Permit for Beneficial Use of Residential Septage by Land Application to Agricultural Land,
Forest, or a Land Reclamation Site

Site Suitability Notice for Land Application Under Approved PAG-9 General Permit Coverage
General Permit for Discharge Resulting from Hydrostatic Testing of Tanks and Pipelines

(To Be Announced)

Concentrated Animal Feeding Operations (CAFOSs)
Stormwater Discharges from Municipal Separate Storm Sewer Systems (MS4)

General Permit Type—PAG-2

Facility Location:
Municipality &
County

Plains Township
Luzerne County

Hanover Township

Luzerne County

North Lebanon
Township
Lebanon County

North Cornwall
Township
Lebanon County

Permit No.

PAG2004003016R

PAG2003807020

PAG2003808004

PAG2004006033(1)

Applicant Name & Address

Mericle Properties
Attn: Robert Mericle
100 Baltimore Drive
Wilkes-Barre, PA 18702

Earth Conservancy
100 South Main Street
Ashley, PA 18706

Niraj Parekh

410 Hartman Bridge Road
P. O. Box 16

Strasburg, PA 17579

Dennis J. Schmidt
Lebanon CP, LP

1000 North Front Street
Suite 500

Wormeysburg, PA 17043

Receiving Water/Use

Laurel Run
CWF

Warrior Creek
CWF

Tulpehocken Creek
TSF

Quittapahilla Creek
TSF

PENNSYLVANIA BULLETIN, VOL. 38, NO. 25, JUNE 21, 2008

Contact Office &
Phone No.

Luzerne County
Conervation District
(570) 674-7991

Luzerne County
Conervation District
(570) 674-7991

Lebanon County
Conservation District
2120 Cornwall Road
Suite 5

Lebanon, PA 17042
(717) 272-3908, Ext. 4

Lebanon County
Conservation District
2120 Cornwall Road
Suite 5

Lebanon, PA 17042
(717) 272-3908, Ext. 4



Facility Location:
Municipality &
County

South Lebanon
Township
Lebanon County

North Cornwall
Township
Lebanon County

South Lebanon
Township
Lebanon County

Centre County
Ferguson Township

Centre County
Rush Township

Columbia County
Hemlock Township
Mt. Pleasant
Township

Beaver County
Chippewa Township

Cambria County
Richland Township

Greene County
Cumberland
Township

Washington County
South Strabane
Township

Washington County
Cross Creek and
Independence
Townships

Permit No.
PAG2003808009

PAG2003803016R

PAG2003808008

PAG2001408009

PAG2001408010

PAG2001908004

PAG2000408011

PAG2001108004

PAG2003008007

PAG2006308002

PAG2006308013

NOTICES

Applicant Name & Address